FTD seriss

Eihe T2 MRHEH1 INDUSTRIAL SEWING MACHINE

VIO
FTD7000

&
UuTDO07
UTDO7B
UTE(Q7
STDO3
STE03
WPC02
WPHO1

DIRECT DRIVE HIGH SPEED
FLAT BED INTERLOCK MACHINE
AND DEVICES / ATTACHMENTS

C Parts List )

@B FEHEMER{DBMR/AT CHING CHI MACHINE CO., LTD Ver 2.0 2024.05
http://www.kingtexsewing.com.tw NO.FT6301-12Z-09-07




Fr 5%
Ref. No.

~ O WDn

oo

10

11

12

13
14
15
16

17

FTD7000 CONTENTS

% TH HX

Description Page No.
FTD7000 Af&EL4MEZE{E: Frame Components For FTD7000 (—) -=------------- 1
FTD7000 A~f8E19MEZE A Frame Components For FTD7000 (=) -=------------- 3
FTD7000 Z&R 5K TR EE
Thread Guide And Tension Components For FTD7000 -----------mmmemmemmemmeeee - 5
FTD7000 #h# B2 i £ Bushing And Seal For FTD7000 ------m-mmmemmmmmmememeeeee 7
FTD7000 / FTU7011 T EdEEAHRBEZE(F Lower Main Shaft Components --------- 9
FTD7000 _#ihE34H B4 Upper Main Shaft Components For FTD7000 ------- 11
FT7000 / FTD7000 $1#% B AH R Z 14
Needle Bar Components For FT7000 / FTD7000 ---------=-=-==znsmmmmmmmmmmeeee 13
FTD7000 EERAIELAE B ZE 4 Presser Foot Components For FTD7000 -------------- 15
FT7000 / FTD7000%5am 47 Bl it
Spreader Mechanism For FT7000 / FTD7000 ---------==nnmnmmmmmmmm oo 17
FT7000 / FTD7000 / FTU7011 4543505884
Looper Driving MeChanism  =-==-=======mmmmemm oo 19
FT7000 / FTD7000 / FTU7011 / FTK2500
HELG SRR Feed Control DITVING —--m---mmmmmmmmmmmmemm oo 21
FT7000 / FTD7000 / FTU7011 #3447 en Bashik g
Needle Guide And Feed Dog Driving For FT7000 / FTD7000 / FTU7011 --------- 23
FTD7000 B85 %47 Lubrication System For FTD7000 ---------=-=snnmmmnmmmmmmnem 25
66707 47Z% Thread Stand 66707 =----mn-mmmmmmm e 27
FTD7000 / FTU7011 Z5& 114 Supporting Board For FTD7000 / FTU7011 ---- 29
FTD7000 T E. K4 Accesseries For FTD7000 --------mmmmmeeemeeermmmmmmaeaee 31
ERITERIFIFR Gauge Parts List -----nn-mmmmmmmmmm oo 33



1. FTD7000 ANA8EANMEZE A Frame Components For FTD7000 (—)




1. FTD7000 A gAY NMEZ{E Frame Components For FTD7000 (—)
% T

Description

5%
Ref. No.

O ~JON LA~ W

[\)[\)[\)[\)[\)[\)[\)[\)[\)i—‘b—‘i—'i—‘b—lb—‘b—l)—l)—lb—l\o
01T OO N WD~ OOV W — O

28-A
28-B
29
30
31
32
33
34
35
36
37
38
39
40
41

Yrkl4mak
Parts No.

22400001011
8MC04281207D
22400001032
22400001041
22200002552
2200000139
22400001071
22400001081
22000001091
8SMO5281017A
2210000111
22100001121
2280000113
8MB04283809E
2200000228
8MB04280605M
8MNO04280400A
2210000118
22100001191
2210000120
8MC04280507D
8MB04280707M
2280000123
8MC04280807D
8MA04280307A
8MB04281607A
2200000136
2230000128
2240000135A
2280000128B
SMMO06402010A
2210000130
66485-1
66620
2210000133
2210000134
2100000244
SMM10603016A
66484-11
66480-14
66485-9
22400001131
8MC04281007D

_F#H2 Top Cover

2% Screw (CT0102 M4-0.7%12)
JHET Gasket

JHIEE Oil Window

FLZE Plug
TEAr$Y Knock Pin (CT0139)

$1H2 Needle Cover

JHIEF Gasket
FLZE Plug (CTO1091)FR

1245 Stud (SH0243 3/8"-28%10)

£1Z Ol Filter Cover
JHIEF Gasket

fIZ Oil Filter Cover

1245 Stud (CT0227 M4-0.7%38)
T EFE Disk Washer (CT0228)

1245 Stud (CT0230 M4-0.7%6)

§84% Screw (CT0229 M4-0.7%4)

SR Rubber Cushion
YK EEHE Rubber Cushion

#&E& Latch Spring

i84% Screw (CT0122 M4-0.7%8)
2% Stud (FT0122 M4-0.7%21)

724 Side Cover Holder

1245 Screw (CT0130 M4-0.7+8)
BN Nut (CT0238 M4-0.7%3)

184% Screw (CT0724 M4-0.7%16)

FL.ZE Plug (CT0136)
H5H Frame Unit

HHE - Frame Unit

#iHH NEE Frame Unit

i84% Screw (SH0444 M6-1%20)
NIl Supporting Bar

HHUEEHR Model Plate

#1£T Rivet (6620)
JHET Gasket

JHIEE Oil Reservoir

JHIET Seal (SHO244)
184% Screw (CT0138 M10-1.5%30)
#4445 Plate

TEZRHERE R Machine No. Plate
_FEETE#AE Model Plate

HIRE Guid Pipe

1245 Screw (CTO113 M4-0.7%10)

HiUH=E
Amt.Req.

E»—A

N Y G U N GO U N SO N ) YOy A GGy U G Gy VGRS NG Y GG NG5 TN N Y S Gy N VGG U GG VS GG N J SO N



2. FTD70004B& B4 MEEZE 4 Frame Components For FTD7000 ()
R ?%14 69
Teg I ¥

~
N
- ; 5

n

o2}
~

| VSR P

r
I
I
I
I
!
I
L




2. FTD70004 B B4 NEEZE 4 Frame Components For FTD7000 (—2)

ok
Ref. No.

1
*2

#%3

Yl amaik

Parts No.
2210000201
2280000202
2280000203
22100002041
2280000205
90WWO060
2210000207
8MB03200306A
2280000209
8ME04281408A
8ME04280708A
2200000210
22000002091
8MC04280807D
2210000215
22100002161
8MK04281007A
8ME04281008A
22100002191
22100002201
2210000221
2210000222
900R060
2200000910
90ER040
22000002081
22100002271
22700002121
2210000229
22100002301
2210000231
22100002321
8MB04281007K
2210000234
8MB04280507K
2210000236
8MB04280807K
2200001133
2210000239
2210000240
2280000241
8MC04281407D
2280000243
8MB04284209E
2200000228
8MN04280400A
8MB04280705M
22100001191
2210000249
8MC04280507D
8MB04280707M
8MA04280207A
2230000253
2100000223
8MC05321209D
2210090124
8MMO04281607A
8MB04281207K
8MN04280500C
22000001091
8MMO04281007A
8MB95301711G
2200001025
8MMO05321409A
8MA95300307A
8MC04281007D
2270000211
90DW040
227A0000259

Description

125 Rear Cover

% T

NEERTEEENBE Movable Block

NEERTEEENBE Movable Block
432 Cloth Plate

NI REE 742 Front Cove Holder

T RIS Wave Washer
#E: Latch Spring

1244 Screw (FT0208 M3-0.5%2.5)

EAAHR Cloth Plate

1844 Screw (CT1140 M4-0.7%14)
1844 Screw (CT0206 M4-0.7%7)

125 Rear Cover (CT0210)

JBET Gasket (CT0209)
1844 Screw (CT0130 M4-0.7%8)

125 Ol Filter Cover

HEF Gasket
1844 Screw (FT0217 M4-0.7*10)

1844 Screw (FT0218 M4-0.7*10)

£} Ol Filter Cover

JHEF Gasket
1-Eh$H Stopper Pin

%% Spring

JHEE OIL Rin  (P6)
P& Washer (CT0910)

Ef/$12% E Ring

FL.ZE Plug (CT02081)

FLZE Plug (FT02271)

$H17E5€ 2 Needle Bar Protector

125 Ol Filter Cover

JHE Gasket
fifi7&K % Crankshaft Bushing

JHEF Gasket

1844 Screw (CT1237 M4-0.7%10)
1-Eh$H Pushbutton Stop

1224 Screw (FT0235 M4-0.7+5)

ST FE Needle Plate Seat

1844 Screw (CT0215 M4-0.7%8)
EAr$Y Knock Pin

125 Ol Filter Cover

JHEF Gasket
& 5H Hinge

1844 Screw (CT0225 M4-0.7%14)

“NEERTE Front Cover

1845 Stand (FT0244 M4-0.7%42)
2 I #EE Disk Washer (CT0228)

1844 Screw (CT0229 M4-0.7%4)

1845 Stand (FT0247 M4-0.7%7)
T EFSEHEE Rubber Cushion

#E: Latch Spring

1844 Screw (CT0122 M4-0.7%5)
1845 Stand (FT0122 M4-0.7%7)

BEME Nut (STC02-01-02 M4-0.7%2.5)

{12 Side Cover

#FE Washer
1244 Screw (F02-55 M5-0.8%12)

#FE Washer

1844 Screw (FT0202 M4-0.7*16)
#84% Screw (CT0239 M4-0.7%12)

1844 Screw (FT1222 M4-0.7%5)

FL.ZE Plug (CT01091)

1844 Screw(FT0203 M4-0.7%10)
1844 Screw (FT09-01-21 M4.5-0.75%12.5)
FAPE Washer

1244 Screw (CT0632 M5-0.8%14)
HEIE Nut

#84% Screw (CT0113 M4-0.7%10)

FEJHE Base
#FE Washer

S22 40 Needle Bar Protector Asm.

* 40M,48M,56M F For 40M,48M,56M

= 64M F For 64M

-4-

HATHE
Amt.Req.

EE UGN U N J S S G UGN N

—
o

U T NG NG S S U U NG Y UL QSN NG S NG S U U N S NG Y Gy N YSRGS (N GG UGN NG Y U'C S SO N Y GG (0 Y GGG G G NG Y GG UG NG i Vo R



3.FTD7000 B4R sk J1HEEZE{# Thread Guide And Tension Components For FTD7000




3. FTD7000 45 Hi5E /7 58%4E /4 Thread Guide And Tension Components For FTD7000

558
Ref. No.

00O 1O\ WL AW

A O B A A AN A A U A AT A i o i e TN T e T N e S e I R U~ BN S R NS T \ S R NS N SO I NI SR NI \ D B NS Y il il il gl el el sl el el eV
DD — OO0 I N WD, OOV EAEWNDNPFR, OOV PAEWNDF, OO WD, OOV IO AW — O

Pkt

Parts No.

2100001121
2100001123
2200000303
2100041131
2200000305
2100001127
2100001126
22000003081
22000003091
4UTB000419
2200000311
2200000312
4UTB000420
8MC04280807D
2210000315
2200000357
2210000317
2210000318
8MB04280807K
2200000317
22400003021
2200000327
2240000301
8MN03200300A
8MB04280608A
2210000326
2100000223
90ST0410
22000003351
2200000336
66800
2200000338
2200000339
2200000340
8TE03440806A
2200000356
2200000349
2200000355
2200000345
8ME04280708A
2200000347
2200000348
2230000343
22000003501
8MC03200807G
2210000346
2200000353
2200000354
8MC04280507D
2200000359
90SP0206T
2100001121A
231A0001922
224A0000317
227A0000342
221A0000356
220A0000315
90DW030
8MB03200506K
2600000307
22000003611
2100001122

% TE

Description
3R J7H#£ 0208 Tension Nut (Red ) ( SH1121)

583 Spring (Red) (SH1123)
£ Bushing (CT0303)

584 Spring (Yellow) (SH1131)

FHEERE Spring Seat (CT0305)
HFBE Felt (SH1127)

55 JJ3ZE4]#% Tension Disc (SH1126)

B2 Stud

¥R Spacer

24BN Release Wedge

228 Thread Guide (CT0311)
45 Thread Guide (CT0312)

557422840 B2 Tension Post Support

222 Screw (CT0130 M4-0.7*8)
45 Thread Guide

BZHE Nut (CT0357)

45 Thread Guide
228 Thread Guide

12%% Screw (CT0215 M4-0.7*3)

248 Thread Guide (CT0317)
2% Thread Guide Holder

2284 Thread Guide Pipe

2% Thread Guide Holder

#22% Screw (CT0115 M3-0.5%3)
122% Screw (UTB0130 M4-0.7%6)

228 Thread Guide

5% Washer W3
Efr$Y Knock Pin

JHFR Cooler Oil Tank (CT0335)

JHFRE Cooler Oil Tank Cover (CT0336)
S48 Oil Wick

485 Wick Clamp (CT0338)

FEBE Felt (CT0339)
43 Thread Guide (CT0340)

H24% Screw

5855 Spring (CT0356)
S92 # B Tension Control plate (CT0349)

55 1A% Tension Disc (CT0355)

&8 Thread Guide (CT0345)
B85 Screw (CT0206 M4-0.7*7)

7R 7240 % Thread Retainer Support (CT0347)

SHARZERIME Thread Guide Plate (CT0348)
45 Thread Guide

JEE Spring (CT0350)

2% Stud (CT0351 M3-0.5%8)
228 Thread Guide

248 Thread Guide (CT0353)

1245 Stud (CT0354)
12%% Screw (CT0122 M4-0.7*5)

e s E Takeup Arm Protect (CT0359)

S5 Spring Pin (CT0360)
75 J7EEEAENE Tension Nut ( Yellow ) ( SH1121)

SR JJ4%44H Thread Asm. (Red)

£2434H Thread Tension Mechanism Asm.
574254040 Thread Retainer Asm

$%474H Thread Tension Mechanism Asm. (F0346A)

JES74e4H Thread Asm. ( Yellow )
HET 4P Disk Washer

B85 Screw (CT0525 M3-0.5%5)

248 Thread Guide
1245 Stud

1754 Bush

BT HE
Amt.Req.

o LW W

—_
o

PO DO — — = DD = — = O DD RO — B b e e e e 00— DD e DD b e e e e e G e RO BN e O e U0 = L U — W



4. FTD7000 #fi# #23H £ Bushing And Seal For FTD7000




4, FTD7000 #fi#iE28Er Bushing And Seal For FTD7000
el RSk
Parts No.

5%
Ref. No.

AW —

*7
*8
*9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
32
33

2210000401
66300
2210000403
2210000404
2200000404
22200004051
2200000406
2210000408
2200000408
2240000409
22000004101
2200000411
2210000413
2210000414
2210000415
2210000416
2210000417
2210000418
22100004191
22100004201
22100004211
22100004221
2210000423
22100004241
2210000425
2210000426
22000001091
22000002081
22100004291
22100004301
2200000422
2210000432
2240000422

# o TH

Description

fifi# Bushing
JH4R Oil Wick

fifi# Bushing

#ifi# Bushing

JHFEF Oil Seal (CT0404)
#ifi# Bushing

JHES Oil Seal (CT0406)

#ifi# Bushing

Bl # Bushing (CT0408)
#ifi# Bushing

i #51 Bushing (CT0410)

#ifiE Bushing (CT0411)
fifi# Bushing

S Oil Seal

fifi# Bushing

#ifi# Bushing
JHET Ol Seal

fif @8 Bushing (Left)

FL.ZE Plug

#ifi# Bushing
fifi# Bushing

FLZE Plug

JHET Ol Seal
#ifi# Bushing

fifi# Bushing

#ifi# Bushing

FLZE Plug (CT01091)
FLZE Plug (CT02081)

FLZE Plug

FLZE Plug
FLZE Plug (CT0422)

#ifi# Bushing (Right)

#ifi# Bushing

*ELA_FEfi4s With top cover thread
R B _FAfi%E Without top cover thread

HiUH=E
Amt.Req.

— b b b b b b b b b b e e e e b b b b b b b b b e e e = RO b e e



5.FTD7000 / FTU7011 T #hEEAERAIZH Lower Main Shaft Components




5.FTD7000 / FTU7011 T#hEAAHREIZF Lower Main Shaft Components
% B

Description

ik
Ref. No.

S W —

O 00 31 O

YrktmeR

Parts No.
2230000501
8MN06400800C
8MNO06400600A
8MK&5240807A
223A0000505
90BB2552154
2240000505
90BB2047144
2210000509
222A0000645
90BB2042126
2230000512
2210000513
2210000514
8MH05320400A
90BB153209
221A0000562
2210000518
8MB85241306K
2210000520
8MNO05320500E
2210000522
22100005231
8MP05321210A
8MN03200300A
2210000526
8MB03200606K
2210000528
221A0000529
SMNO04280400A
90BB103511
90ER060
2210000533
2210000534
2210000535
221A0000563
2100000223
8MB85240407A
2210000539
8MB04280807K
2210000541
5221NG00562
2210000543
8MEO03200606A
221A0000545
2210000546
2210000547
8MB03200405A
2210000318
2200000354
2200000355
2200000356
2200000357
2210000554
8MB85240807K
2210000556
2200000547
2230000558
2230000559
221A00005601
227A0000342
8MNO05320600A
SMMO04281407A
2210001023
66800
8MN05320600C
2200000606

£ Bushing

1244 Screw (FT0502 M6-1%8)

1244 Screw (C0244 M6-1#6)
844 Screw (FT70504 M3.5-0.6%8)

EE A Joint Asm

YEEREH& Ball Bearing (CT0504)

B 758w Timeing Pulley (CT0505)

YRRl Ball Bearing (CT0506)
IR Worm

EAEFIEYH Joint Asm.

TEEREHK Ball Bearing

fify Shaft

HEH S Shaft Joint
45 il Looper Thread Takeup Cam
1225 Screw (C0523 M5-0.8%4)

TEEREHK Ball Bearing

R Cli@4E Eccentric Asm. (FO520A)
7857 Connecting Rod

1245 Screw (FT0519 M3.5-0.6%13)

{l ol Eccentric

124% Screw (C0903 M5-0.8*5)

LS Connecting Pin
BHAR Lever

1244 Screw ( UTB1-03-40 MS-0.8%11.5)

1245 Screw (CO115 M3-0.5%3)

B2 Counterweight

1225 Screw (C1207 M3-0.5%6)
ph#d Crank Shaft

dfidfi4E Crank Shaft Asm.

1845 Screw (C0229 M4-0.7+4)

JEERHK Ball Bearing
EJF4132 E Ring

A5 Washer

TEr3R Collar

1% 25t 235EENHH Driving Shaft

EArEB4H Collar Asm. (FO534A)
P& Washer (W3)

1245 Screw (FT0538 M3.5-0.6%5)

7248 Support

%% Screw (C0215 M4-0.7+8)
RIS Support

1% 5152 Needle Guide (NGFOOD2)

LM Thread Guide Seat

1245 Screw (C0235 M3-0.5%6)

24940 Thread Guide Asm. (FO539A)
248 Thread Guide

=A4PE Washer

1845 Screw (F0548 M3-0.5%4)

248 Thread Guide

1245 Stud (CT0354)
T S7#2e41#5 Tension Disc (CT0355)

HETZ5EEE Spring (CT0356)

BEE Nut (CT0357)

7248 Support
22 Screw (F0555 M3.5-0.6%8)

#45 Thread Guide

OFZHiER O Ring (CT0547)

£ Joint

{AZ Side Cover
HhAF4H Collar Asm.

5173240 Thread Retainer Asm

1845 Screw (MT0729 M5-0.8%6)

124 Screw (F1003 M4-0.7%14)

A Rod
JH%E Oil Wick

1845 Screw (CT350248 M5-0.8%6)

EREHEHE Joint (CT0606)

s e, Custom-made Item

-10-

BRI HE
Amt.Req.

o e DD R e e e RO e e e e RO e B DD RO DD e e 0 e e b b e e e s RO e RO = A b e RO R e e RO b b e b b e e e e e 00 N



6. FTD7000 _E gl EEAH e ZF Upper Main Shaft Components For FTD7000

_11_



6. FTD7000 _E #fEa4H R Z4: Upper Main Shaft Components For FTD7000

Fr 5%
Ref.No.

0 1 O\ D AW

L LY W DO DO DO DO DO DN DD DD F = = = = b= e e e
&MHO%OO\]O\M#UJ[\J#O@OO\IO\M#UJ[\J#O()

#34
%35
36
38
39
40
41
)
4
44
45
46
47
48
49
50
51
52
53
54

i

Parts No.
2230000601
2240000602
22400006032
8MB04280807K
8MP04280808A
2230000601S
2200000607
22400006081
2200000509
2200000610
90BB204714
2240000612
2210000613
90SCR150
90BB1535115
8MN06400800C
2240000603S
2200000619
8MB95301407K
8MB85241006K
2200000622
8MB03200806A
2200000624
SMMO06401610A
SMMO05321009A
2200000627
2200000628
2200000629
2200000630
90SW050
8MMO05321409A
2200000633
2220000634
8MB85240806K
221A0000653
8MB85240607K
2240000603M
8MN06400800A
2100001404
66800
2240000642
66485-10
8MN06400600A
222A0000646
222A0000647
222A0000648

8MB04280807K
2100000223
4MNO0210108
4UTB020306

# it

Description
Ty Handwheel

Aafhe e

a2 Cover
BRAR B 2 Mini Motor

1224 Screw(CT0215 M4-0.7%8)

#24% Screw ( MT0235 M4-0.7%8)

Ty Handwheel
B TE 7% Timeing Belt

B TP &7 37 Timeing Pulley

SEfér$ Balance Weight
EE R Joint

TR ER#H A Ball Bearing

il & &R Bearing Sleeve
i Crank Shaft

CIetih 13 C Ring

Bk Ball Bearing

1844 Screw(FT05-02 M6-1%8)

BRAR B 2 Mini Motor

I Connecting Rod
1222 Screw(CT0620 M4.5-0.75%14)
2% Screw(CT0621 M3.5-0.6%10)

7E 16288, Orient Guide

122 Screw (CT900623 M3-0.5%8)
BHA% Ball Lever

124% Screw (CT0625 M6-1%16)

2% Screw (CT0626 M5-08*10)
P& Washer

[FEs Spacer

#ify Shaft
7K Bracket

SE R Spring Washer

1245 Screw (CT0632 M5-0.8%14)

FHRIZ4ARIE Thread Take-up
HEERARI 4T Thread Take-up

1844 Screw (C0635 M3.5-0.6%8)

Hh#fi4H Crank Shaft Asm.
1844 Screw (CT0637 M3.5-0.6%6)

BRAR B 2 Mini Motor

1245 Screw (CT0549 M6-1#8)
FLZE Plug (S14-04)

JHIER Oil Wick

TXHER Oil Sleeve

$41K Plate
224 Screw(CT0244 M6-1%6)

EEFETEZH Joint Asm
SEfr$E4H Balance Weight Asm

A4 Connecting Rod Asm

1844 Screw ( C02-15 M4-0.7+8)

P& Washer

487 Cord Clamp
45 Plastic Binding Wire

FE 235 ( Motor Optional ) :

i) ok
& X Hohsing 1 3
F5_BE¥ Shokei 6 18
JkHEEL ISM 1 38

*ELF B4 With top cover thread
=R B ‘g Without top cover thread

-12-

HUHE
Amt. Req.

Y S G G o Vo JR L I G Gy N YRy N GRSy GGG GG GG G GG GRS NG NG SO NG N NG Y S GRS Y N VU GRS GRS GRS GRS GRS G G (O T O T S GRS N

—_ e



7. FT7000 / FTD7000 $1#&ELAH#HZ 4 Needle Bar Components For FT7000 / FTD7000

/. $HEMRISIR Needle Clamp

P FTD7000 FTD7000

needle clamp |FT7000-0-0200M|FT7000-0-0300M
FT7000-0-200M |FT7000-0-300M

4.0 5220NC00400
4.8 5220NC00480
2.6 2227NC00360 2227NC003560
6.4 2227NC00640
8. ¥8thB%lk Needle Req

. FTD7000 FTD7000

UY128GAS FT7000-0-0200M|FT7000-0-0300M

FT7000-0-2000M |FT7000-0-300M

e

Amt.Req. 2 3

13 stiiRIBIER Needle Plaote *
FTD7000 FTD7000 FTD7000

SHEASTIE
Needle Plate |FT7000-0-0200M|FT7000-0-0300M|FT7000-0-0300M
FT7000-0-200M |FT7000-0-300M |FT7000-0-300M

4.0 5222TP00401

4.8 5220TP00484

2.6 2220TP00564 5220TP00564 5220TP00368

6.4 5220TP00642 5220TP00646
S

_13_



7. FT7000 / FTD7000 $1#E1FHRE Z{F Needle Bar Components For FT7000 / FTD7000

5%
Ref. No.

O 1O\ L AW —

*
ww[\)[\JL\J[\J[\J[\)[\)N[\)[\)HP—‘P—‘HHHHP—AP—AH\O
— OOV 00O UNHAE WO, OWVW-IONWU A WN — o

T

Parts No.
2200000703
SMB&5240607K
22000007011
2210000705
8MB95301107K

8SH32440300A
2200000710
8MNO08401600E

8SF36400706C
8MB04281607A
2270000714
8MMO05321009A
2270000716
8MM04282507B
2210000720
90NBO81113
2100001404
66800
2270000720
22000001091
2200000722
2210000727
2210000728
2210000729
22100007301
2210000731

#

Description

248 Thread Guide

T

1245 Screw (C0637 M3.5-0.6%6)

#11% Needle Bar

#H1EEEENSH Needle Bar Clamp

1245 Screw (C0706 M4.5-0.75%11)

#1% Needle clamp (See Left Page)

#t Needle --(UYX128GAS See Left Page)

#24% Screw (SHO465 1/8"-44%2.5)

48 Thread Guide (CT0710)
#24% Screw (CT0618 M8-1%16)

#1#% Needle Plate (See Left Page)
%% Screw (C0712 9/64"-40%7)

1245 Screw (C0724 M4-0.7*16)

4 Balance Weight

1222 Screw (CT626 M5-0.8%10)
FMPE Washer

124% Screw (FT0719 M4-0.7%25)

5 Connecting Rod
et Ball Bearing (CT0719)

FLZE Plug (SH1404)

4R Oil Wick
HifR$H Rod Pin

FLZE Plug (CT01019)

yEHE Slide Block (CT0722)

778 Guide Block
EFBEHIER Felt Guard

FEFBE Pelt

A A Cooler Oil Tank
AATEREZ Cooler Oil Tank Cover

* B _F#fi4s With top cover thread

-14-

HiUH=E
Amt.Req.

e e e e S N e e S B e e e S R S e T N B S I e e e e S B =



8. FTD7000 EEPAEAEREZ 4 Presser Foot Components For FTD7000

10

I Press Foot

15, By

CTD7000-0-356M

S5220PF 003564

S5220PF 00644

-0248M | CTD7000-0-0356M

-0

CTD7000

CTD7000-0-248M

S220PF 00404

S5220PF00484

S5220PF 00364

EEMs iR

Press foot

4.0

4.8

2.6

6.4

_15_



8. FTD7000 ERFAIEALFHES Z= (4 Presser Foot Components For FTD7000

FF 9% [ % T
Ref.No. Parts No. Description
1 2280000801 R JJEA#E 08 Spring Regulator
2 2240000802 A Lifter Connecting Plate
3 2220000803 TS Nut
4 2210000804 % Spring
5 2200000805 JERRAIAZE 845 BT Presser Bar Clamp
*6 2240000806 Hi#7 Drive Arm
7 2200000807 Y& Guide Block
*8 2240000808 I Link
9 2210000809 8% Spring
10 2200000810 JERRAIAE Presser Bar
11 2200000811 FESHIA Oil Separator
12 2220000812 [REhEE Stop Collar
13 2220000813 & E V)77 Knife
14 8MH85240300A 124% Screw (CT0813 M3.5-0.6%3)
| m—— FTD7000ERHA] Presser Foot(See Left Page)
15-A 5220PF0356M 1245 Screw (M3.5-0.6%8)
15-B 5221PF0956C 1244 Screw(1/8"-44%11)
15-C 5220PF0356D T2ME Nut
15-D 8SB24560405A 124% Screw (SHO413 3/32"-56%4)
15-E 5220PF0056L AR ER Curl Guard
*16 4UTB000411 8% Spring
17 2200000817 I Link
18 2220000818 ISP H Safety Plate Holder
19 2240000819 R Lever
20 90SP0416 SEE$Y Spring Pin
21 8MB&5240607K 124% Screw (CT0637 M3.5-0.6%6)
22 2200000822 TE{EE Collar
23 8MB95301407K 124% Screw (C06-20 M4.5-0.75%14)
24 22400008241 fifi Shaft
25 8MC95300606F 124% Screw (CT0823 M4.5-0.75%5.5)
26 2240000826 8% Spring
27 2240000827 I Link
28 8MK95301407A 124% Screw (CT0837 M4.5-0.75%14)
29 8MB05320509G 1245 Stud (CT0802 M5-0.8%5)
30 2310001012 E4FE Washer
31 2310001207 TR Corrugated Ring
32 2310001013 1255 Stud
33 22400008331 B8 Lifter Arm
34 8MP06401011A 184% Screw (MT0234 M6-1%10)
#35 2240000835 FRAZH Stopper
36 8SMMO6401210A 1242 Screw (F1103 M6-1%12)
37 8MC95300808E 124% Screw (CT0806 M4.5-0.75%8)
38 2240000838 fif Shift
39 2240000839 % Spring
40 2310001017 $4 Pin
41 8MB03200405A 124% Screw (FT0548 M3-0.5%4)
42 222A0000842 FREEELH Stop Collar Asm
43 2310000343 1245 Stud
44 2310000344 1255 Stud
45 220A0000825 TEArEB4H Collar Asm.
46 2240000846 OFFJH¥& O Ring
47 228A0000845 JBE }7 58 #2i854H Spring Regulator Set

* BRI | UJR (UT 251 B

* For basic model only. Not applicable to thread trimmer (UT series) series.

-16-

HiUH=E
Amt. Req.

et DO = b b e b e b e e e b DO e e b e DO e e DO = DD = b e b b b e b b b b e e DD = b b e b b e e e e e e



9. FT7000 / FTD7000 #EafspEEEhi#ME Spreader Mechanism For FT7000 / FTD7000

_17_



9. FT7000 / FTD7000 #Eafi4RBEEH#4#% Spreader Mechanism For FT7000 / FTD7000

ok
Ref. No.

O 00 1O\ WL B~ Lo —

Ykl RS

Parts No.
5221SL.00560
2200000902
8MNO05320500E
90NB222613
2200000905
90SCR220
8MB04280807K
2200000908
2200000909
2200000910
8MA06400510A
2200000912
8MC95300606F
2200000914
SMMO06401610A
2200000916
2220000917
SMNO06400600A
2220000919
2220000920
2200000921
2200000922
8MHB&5240500A
22000009241
8MB04281207K
220A0000926
220A0000927
66801
222A0000929
222A0000930
222A0000931

T

Description

HEEMAR4GE4R$ Spreader

{f@/ Ui Eccentric
#1222 Screw (CT0903 M5-0.8%5)

TR Needle Bearing

R Connecting Rod

# FHCH 4022 C Ring
i#4% Screw (CT0215 M4-0.7%8)

FFE Washer

Hif7#H Rod Pin

FFE Washer
H2iE Nut (CT0533 M6-1%5)

TEAL IR Collar

i#4% Screw (CT0823 M4.5-0.75%5.5)

SERERRT Lever

i#4% Screw (CT0625 M6-1%16)
#ifr Shaft

R Connecting Rod

184% Screw (CT0244 M6-1%6)

HAEFH Rod Pin
Af#d Crank Shaft

FFE Washer

TEAL IR Collar

222 Screw (CT0923 M3.5-0.6%4.5)
EEENEF Spreader Arm

184% Screw (CT0239 M4-0.7%12)

EArER4H Collar Asm

TEfrEE4H Collar Asm
JH%R Oil Wick

SERERRT Lever

fR.CoiwaH Collar Asm

fR.Coiw4H Collar Asm

-18-

BH=E
Amt.Req.

[N NG J S G N, WV N, YU R G N, Y R GRS N, Y S G G GH G VG G G N, S G



10. FT7000 / FTD7000 / FTU7011 4543$05E8M4%RS Looper Driving Mechanism

22



10. FT7000 / FTD7000 / FTU7011 4547 $05E@E {44 Looper Driving Mechanism
T

Description

5%
Ref. No.

O ~JON LA~ W

.J>.J>.J>.J>pwwwwwwwwwwwwwwwwwwww»—_w——w—-_w—-_w—-—t\o
AL, OOV TONWNHAE WD, OOV WU WD, OOV JO0NWDN ~Wwo — O

Yrkldmak

Parts No.
8SB24560404A
2210001002
8MMO04281407A
2210001004
8MN05320500E
2210001006
2200001025
8MA05320408A
2210001010
8MMO05321209A
2210001012
8MB75180505A
2210001014
2210001015
8MNO04280400A
2210001017
2210001018
2210001019
2100000403
2210001021
8MMO05321609A
2210001024
8MN95300600A
2210001026
8MH95300400A
2210001028
2210001029
SMNO06400600A
2210001031
22100010321
22100010331
2210001034
52211100561
8MB04280705K
5221NG00561
221A0001038
221A0001039
2100000223
2210001041
221A0001042

8MB04280713A

§84% Screw (F1001)

#FE Connecting Rod
2% Screw (FT1003 M4-0.7%14)

/Ul Eccentric

2% Screw (CT0903 M5-0.8%5)
Hhi#%$H Lever Pin

=45 Washer (CT1025)

BEWE Nut (CT1028 M5-0.8%4)
SHE AN Adjusting Lever

§84% Screw (FT0524 )

8 Adjusting Guide Plate
2% Screw (CTS0218 M2.5-0.45%5)
SBIEIEHE Adjusting Stud

FEAirER Collar
124% Screw (CT0229 M4-0.7+4)

fifr Shaft

BHAR Lever
BESEEHE Slide Block

FLZE Plug (SHO403)

784 Lever Pin
12%% Screw (RP101-11 M5-0.5%16)

#4554 Connecting Pin

12%% Screw (FT1025 M 4.5-0.75%6)
~F5743%5E Lever Link

124% Screw (FT1027 M4.5-0.75%3.5)

#4584 Connecting Pin
HHAR Lever

§84% Screw (CT0244 M6-1%6)

1-#EFEER Collar
#ify Shaft

HBRENEF Rocker Arm

APE Washer
454585 Looper

124% Screw (FT1036 M4-0.7%7)

A $1 28 Needle Guide (NGFOOD1)

EfrEE4H Collar Asm.
HHAR4H Lever Asm.

4P Washer (W3)

#H Washer
iHAR4H Connecting Rod Asm

1244 Screw (UH0427 M4-0.7%7)

-20-

HiUH=E
Amt.Req.

— LD = LD =

S G U GH W GO NG J GG N, (I N Y S G Gl G G

— o e e e e e e e e e e DD e e e e e



11. FT7000 / FTD7000 / FTU7011 / FTK2500 #4583 5%H#E Feed Control Driving

. N
. <
. <
. <
.
.
. <
. <
~N - ~
e pd
< . @
~ 19 18 - e
< .
N . |
N .
N .
N .
N .
N . - o7
~ e s
N .
< .
N .
< .
N .
N .
N .
N .
N .

_81_



11. FT7000 / FTD7000 / FTU7011 / FTK2500 #E45 8t Feed Control Driving

Fr 5%
Ref. No.

O 1 O\ LN A~ W~

Yrkldm Rk

Parts No.
22100011011
2210001102
8MMO06401210A
8MMO05320809A
2210001105
2210001106
2210001107
8MB03200606K
2210001109
8MNO05320500E
90SWO050
2210001112
2100000223
2210001114
2210001115
2200001025
2210001117
2210001118
8MK05201808G
221A0001147
2210001121
2210001122
8MK05202108G
2210001124
2210001125
2210001126
2210001127
8MN04280400A
90SP0416
2210001130
900OR070
2210001132
2210001133
8MB04280807K
2210001135
2210001136
8ME04281408A
2200001141
2200001147
8MB06401108T
2200001142
221A0001142
221A0001143
221A0001144
221A0001145
221A0001146
66800
2200001029

# T

Description

#iff Shaft

HHA# Lever
1222 Screw (FT1103 M6-1%12)

18%% Screw (CT1145 M5-0.8%8)

Z=Hh8EE 1 Differential Rocker
ZENEErEVEEE Slide Block

yEBRAEMR Slide Block Cap

J245% Screw (CT1207 M3-0.5%6)
JEAirER Collar

18%% Screw (CT0903 M5-0.8%5)

S EEEARE Spring Washer (CT0631)

AR Link
FPE Washer (W3)

#H4EEY Connecting Pin

FEFEE Differential Lever
#FE Washer (CT1025)

T IXERERENEE Feed Dog Seat

Bl A5 BEENAE Feed Dog Seat
222 Screw (FT1119 M5-0.5%18)

ZEEIE)SE4H Differential Rocker Asm.

£ Bushing
#HE Rod

$24% Screw (FT1123 M5-0.5%21)

A Rod
£ Bushing

CIE[E0E8 C Ring

FEAirE Collar

184% Screw (CT0229 M4-0.7%4)
BAEESY Spring Pin (CT0820)

[E{€58 % Spring

OfZ i O Ring
ZEENFSEER Shaft

BT Lever

#2%% Screw (CT0215 M4-0.7%3)
REHHNER Stud

ZEHZIECH Regulator Plate

222 Screw (CT1140 M4-0.7%14)
F&EE Spacer (CT1141)

BEWE Nut

1845 Stud (FT71140 M6-1%11)

1FEhEE Stopper (CT1142)
HhAR4E Lever Asm. (F1102A)

EArEBAH Collar Asm. (F1109A)

ZENEHE 4 Differential Lever Asm.(F1115A)

EArEBAH Collar Asm. (F1127A)

BB ARAH Lever Set

SH4R Oil Wick

FLZE Plug

20

B HE
Amt.Req.

e 1 e e e e e RO = e DO DD = ks e b b e e e DD e e b b e e e e e e e B e b e e RO RO = DD e = DO LD e



12. FT7000 / FTD7000 / FTU7011 ZE$t el Am bRtk
Needle Guide And Feed Dog Driving For FT7000 / FTD7000 / FTU7011

3
$
_\__;“__/

Fo——————-

e - —

By Z%0 /B Distance Of Needles
Ref.No. Description 4.0 48 5.6 6.4
30 ; LAt 5221FD00567 5221FD00567 5221FD00567 5221FD00646
Moin Feed Dog
Bl
29 Diff Feed Dog 5221DF00563 5221DF 00563 5221DF 00563 5221DF 00643
i
38 Feed Dog Asm. 5221DG00211 5221DG00211 5221DG00211 5221DG00221

_83_

W
o]



12. FT7000 / FTD7000 / FTU7011 &g+l i5 A t5 BR Bt

Needle Guide And Feed Dog Driving For FT7000 / FTD7000 / FTU7011
% TR

Description

%
Ref. No.

O 3 O\ L AW

LR L0 L0 L LY L LY L L0 W N DD DD DD N DD DN DD DD DD = = b= e = 2 e
O 00 1O\ N K WD — OOV WA WNHDFE OOV IO AW — O

YrklmaR

Parts No.
22100012011
8MB04280807K
2210001203
8MNO06400600A
2210001205
2200001245
2210001207
2210001208
2210001209
90NB121510
2210001211
8MNO05320500E
2210001213
SME04280708 A
2210001215
SMMO06401210A
2210001217
8MB03200606B
2210001219
90NB242810
2210001221
8MN04280500C
2210001223
8MB03200403F
2210001225
22100012261
2210001227
8MB05320805F

8MB85240807K
2210001232
2210001233
2210001234
2210001235
221A0001236
22100012371

8ME03200606A

A i, Feed Bar Guide
1244 Screw (CT0215 M4-0.7*8)

A i, Feed Bar Guide

1244 Screw (CT0244 M6-1%6)
FEAGEE S A% H] Feed Adjusting Shaft

yEBR Slide Block (CT1245)

B Guide
C BI[E]LMOEE C Riing

Y& Slide Block

E#tHl& Needle Bearing
S FH$N Eccentric Pin Holder

i84% Screw (CT0903 M5-0.8%5)

5 H$Y Eccentric Pin

12%% Screw (CT0206 M4-0.7%5)
A7 Shaft

¥2%% Screw (FT1103 M6-1*12)

HA%$% Shaft Pin
124% Screw (MT0851 M3-0.5%3)

RO Bccentric

E#tHl& Needle Bearing
12 Rod

J8%% Screw (FT1222 M4-0.7%5)

85 IH R/ (s Regulating Eccentric

1244 Screw (FT1224 M3-0.8*8)
S Spring

=4 PSR Regulating Plate

S-S Regulating Gear
1244 Screw (FT1228 M5-0.8*8)

Ell%A7Es Diff. Feed Dog (See Left Page)
F 45 Main Feed Dog (See Left Page)
2% Screw (FT0555 M3.5-0.6%8)

YEEHEFE Rubber Case

FEBHETE Gasket

EEh=HE Rubber
#H Washer

FHA4H Crank Asm. (F1215A)

[/3HZ Cover
3RS 4H Feed Dog Asm.(See Left Page)
2% Screw (C02-35 M3-0.5%6)

-24-

B H=
Amt.Req.

DO — = = = DD = = DD = = DD = = DD e e b e e e e e = DD = DD = = e e e e e D = D



%4 Lubrication System For FTD7000

pEy

13. FTD7000




13. FTD7000 JE75 %%¢ Lubrication System For FTD7000

i
Ref. No.

0O ~1 O\ L AW

NNt b th o ot B s S S S S S S S S W00 L0 0 0 0 00 00 NN DD DD DD DD DD DN DD DD e e e e 2
N OO NP WNO—L OOV WND—, OOV WD, OOV EAE WD, OO0V WD — OOV AW — O

Ykl

Parts No.
2240001301
8MC04280507D
2240001303
2240001304
2240001302
2210001306
900R030
8MA85240306B
22400013051
2210001310
2210001311
22700013781
2210001313
2200001311
8MB04281207K
2200001313
2100001521
2200001315
2200001318
66792
66790
2270001377
2100001536
66790
2220001325
2220001331
2200001327
2200001328
2100001535
2100001533
2100001534
2200001332
2200001341
8MN04280400A
2200001352
8MMO06401210A
2200001353
2200001344
2200001354
2200001355
2200001356
2200001357
2200001358
8MMO04283007B
8MMO04284007B
2200001346
8MA06400510A
2210001348
2200001316
2200001317
2210001351
2270001352
2210001353
2210001354
8MB03200506K
2220001369
2200001348
2220001339
2220001340
2220001349
8MC04280807D
2210001352
2220001368
8MC03201306D
8MA03200306A
220A0001367
8MC04281007D

#GHA% Oil Receiver

w1

Description

1844 Screw (CT0122 M4-.7%5)
EH % Nozzle

SH&HE5E Oil Tube Joint

JH% Oil Tube

YEAEAE Indicator Support
JHER Oil Rin

HEME Nut (FT020112 M3.5-0.6%2.8)

f&H Washer
JH% Oil Tube

FLZE Plug

L Spring
SHITEF A2 Indicator

2 Oil Filter Cover

#24% Screw (CT0239 M4-0.7%12)

O O Ring
&g Oil Filter

% #eEUE Oil Filter Joint

EFEBE Felt
JH% Oil Tube

JH% Oil Tube

5 Spring

H&F Latch Spring (SH1536)
JH% Oil Tube

B[] One Way Valve

#4 Pin
SH&HE5E Oil Tube Joint

JH% Oil Tube

SH/EH%5E Oil Tube Joint (SH1535)
1245 Stud

#FE Washer

JH% Oil Tube

%1 Worm Gear
4% Screw (CT0229 M4-0.7%40)

ZEJ% Pump Seat

#8%% Screw (FT1103 M6-1%12)
[E]UZE Pump Body

JH% Oil Tube

SNET- Outside Rotor

N8 Inside Rotor
JBE 422 Rotor Case

fiff Shaft

£ Cover
#8%% Screw (CT1359 M4-0.7%30)

#8%% Screw (CT1310 M4-0.7+40)

IE S Nozzle
B2 Nut (CT0533 M6-1%5)

M Separate

#1135 Filter Screen Clamp

48 Filter Screen
SHTEET Oil Wick

JB%%% Spring Latch

[ Cover
[ Cover

1#4% Screw (CT0525 M3-0.5%5)

FEF Latch Spring

HE SZHEF Oil Tube Holder
1[I EE Bracket

JHME Oil Tube Joint

#iZk Steel ball
18%% Screw (CT0130 M4-0.7%8)

fiff Shaft

JH4E Oil Mesh
1844 Screw (UTB0335 M3-0.5%12.5)
HEHE Nut( FTBO111 M3-0.5%3)

2540 Pump Asm.

#8%% Screw (CT0113 M4-0.7%10)

26-

HIHE
Amt.Req.

N R e e T T e T R e S e R S e e T e T T T S S G R

—_
o

SN G RS G N Y Y VA GG GRS N, YGRS GRS VU NG S NG T O J g NG Y N J SV N Y S O S



LR
SN
RN
KRN
RRBRRITR
SIROEERIORN)

0.&«’(
"Aol QAR
SN
ARRINRIRRN
AR
RN

>
oo

2

%7
%09

>

o
%5
%0,

%
%
7%

%
2:
2"

j:
%
%

X

4
.
S

X
%
2%

%
%
&

RN

X
&

14. 66707 4% Thread Stand For 66707

R
SRR

5%

XX

%
&,
%

$%.
%%

R
'

AKX,
S5

X

&%

A"’

R

RO

X

25

I24,%

_87_




14. 66707 4#Z% Thread Stand For 66707

ok
Ref. No.

O 1O\ L AW —

Ykl RS
Parts No.
667051
667052
667053
667054
667055
667056
667057
667058
667059
6670510
6670511
6670512
6670513
6670514
6670515
6670516
6670517
667061
6670519
6670520
6670521
6670522
6670523
6670524
6670525
6670526
6670527
6670528
6670529
6670530
6670531

18 Rod Cup

# f

Description

_F#¥ Upper Thread Stand Rod

#3208 Joint
T Lower Thread Stand Rod
#F5 Washer

20 Nut

0 Bracket
1844 Screw

20 Nut

18%% Screw
JEEF Arm

0 Bracket

a3t Thread Guide

484#%  Spool Set for SH6005
4% El Spool Pin

B0 Spool Retaining Fig

e fET#A Seat

484885 %5 Spool Set Bracket
JHEESARE Spring Washer

20 Nut

B Thread Guide
48485 %% Spool Set Bracket

A Clamp

1844 Screw

JHFESARE Spring Washer
BEME Nut

&2 Support Rod

18%% Screw

BEME Nut
KiE%% Wood Screw

43 Thread Guide

-28-

BH=E
Amt.Req.

== = = = DN RN DN DN === O = = = S W DD e e



15. FTD7000 / FTU7011 #=#KHF4 Supporting Board For FTD7000 / FTU7011




15. FTD7000 / FTU7011 Z&&kFf4 Supporting Board For FTD7000 / FTU7011

5%
Ref. No.

O 1 ON WLt AW —

e T T e
O 00 10NN W — O

*20

Ytk
Parts No.

66945
8SAT9180613A
2210001505
66812-2
2210001507
8MB06401012M
8SC79189627B
2200001510
2200001511
66812-4
2200001504
90SW070
8MA06400612A
8MB06406507B
2210001608
8MA08500613A
66943
221A0001520

% T B HE
Description Amt.Req.

JREHE Rubber Cushion
B2 Nut (CT1514 5/16"-18%6)
FEE2 Spacer
47 FVEEMN Table
HHHERAR Supporting Board

1255 Bolt (FT1508 M6-1%10)
& 2% Bolt (FT1509 5/16"-18%96)
APE Washer
125 Rubber Washer
FEAR Table
A4PE Washer
T EEEE Spring Wahsher

B2 Nut (SHO242 M6-1%6)
1255 Bolt (CT1507 M6-1%65)
125 Bolt
HEME Nut (RP0208 M8-1.25)
JREEHE Rubber Cushion
SR EME4%4H Screws Set For Fully Sub-Merged Type Table =------sxzzzzmmn-

— A AR A AN A2 TRErRrO—0G A~

* AR I Dt A SR &RaH

-30-



16. FTD7000 T B K Fff{& Accesseries For FTD7000

o \ @
M\\E\

v

IIIIIIIIII i




16. FTD7000 T E KM Accesseries For FTD7000

a5

Ref. No.
#]

A16

N46

Ykl dm R % TH
Parts No. Description
------------------ 117540 Control Box Asm.
2240001602 F& R Light holder bracket
2240001603 ¥& LED light

2240001604 ZEJF 4% Power connector
224A0001605 #&24H Light Asm.

2240001606 7 %% Holder Bracket

4UTD000254 4372 Cord Clamp

/TLO01 F&2H LED Light Asm.

66715 SH#E Oil Container

66636 NATRF Spanner SMM

66637 NEIRTF Spanner 4MM

66612 MFEIR T Wrench 10MM

66613 BH 9% F Wrench 7/8SMM

66690 T Tweezer

66725-11-5 {# F$t Retainer Needle

66700 AR 4H Pedel Complete

66671 RIH—F#E T Wooden Handle Flat Screw Driver
66639 7NARTF Spanner 1.5MM

66667 JINEEF- Screw Driver (Small)
2200001620 3 H 5% Safety Plate Support
2200001621 2 H $528 Safety Plate Holder
2200001622 2 H 5 Safety Plate
8MC06401008E %% Screw (CT0832 M6-1%9.5)
8SB36400810E 12%% Screw (CT1624 9/64"-40%7.7)
8SA36400306A HEME Nut (K09-09 9/64"-40%3)
8MB03200405A 12%% Screw (FT0548 M3-0.5%4)
2200000228 P& Washer

66857 7528 Fabric Guide (L)

66358 452845 Fabric Guide (R)

66451 HE&K Paster

66831 T.E£% Tools Bag

220A0001632 2 H $54H Safety Plate Asm.

66200 {£E5E Guarautee

6FT6301-12-09-07
6FT62M1-3-09-07

66840 ZE4REM %4 Threading Bar
2100001521 & &S Oil Filter

66722 J=F Oil Funnel

66846 [FiEEEE Mechine Cover
66721 JHEE Oiler

66720 JHEE Oiler

4UTB020306 4% Plastic Binding Wire
8TE03440806A %% Screw
8MB04281007K 12%% Screw ( CT1237 M4-0.7%10)
90DW040 T #4 08 Disk Washer
66695 BR{%c4H Chain Set

F {44} Parts List
{HH FHERBH= Tnstruction Manual

RSB E N E - AV ERE
ok FERCAHEEE Must be sold in complete set
sokk SRR To pick and make purchase

A\ ERIRUTEISR - FEALIG R 2 AR B

-32-

H A=
Amt.Req.

e i S B N I e e e e e e e e e e T e S T e S S N B e e e e e e e e e e e T e e e AN B e e e e



|
w
@

FTD7000-0-0 OOOM FTD7000 GAUGE PARTS LIST
FTD7000-0- CIOCIM
Main Parts
RS S
N 2= ﬂ9
3\ )
\ Presser Main Diff , .
8\ =\ |Throot plate| foot asm feed dog | feed dog |Needle clomp| Upper: looper: | Lower looper | Needle guide |Needle guide |  Needle
Needlle’\ mm $H8R A FRATRER RIEETRES 20| iSRS iR AiESET BEST 2l
2 | 40 | 5222TP00401 | 5220PF00404 (—CEIENI0NA oLl So00NC00400 | 5221SLO0SE0 | S2RILLO0S6! |SRRINGO0SE! | SPRINGO0S6R
o | 48 | 52207P00484 | 5e0PFOQ4gs ISR oCllIFIRS 1 5000NC00480 | 5221SLO0S60 | 5RRILLO0S6! |SRPINGO0S6! | SRPINGO0S6? -
3| 48 | 52207P00484 | 5220PF00485 | i ) 5pR0NCOD48S | 5221SL00560 | 522ILLO0S61 |52eINGO0SE! | S2eINGO0S62 | -
3| 56 | 5220TP00S64 | 5220PF00564 (SIS oLl 1 5057N000560 | 5221SL00560 | 522ILL00SE! |522INGO0S6! | 522INGO0S6?
3| 64 | 5220TP00642 | 5220PF00644 (—CElEIOte L oCCIIFIBES F 5559NC00640 | 5221SL00560 | 5221LL00S6! |S22INGO0S6! | 522ING00S62
FTD/000-0-0 CICICIH
FTD7000-0- OOOH
Main Parts
U <s
‘ 2z
A\ \? > s
3\ )
\ Presser Main Diff .
B¥\ =\ |Throat plate| foot asm | feed dog | feed dog |Needle clamp|Upper looper|Lower looper | Needle guide [Needle guide| — Needle
Needle'\ mm $19R 2RI FATRE RIEETRES ¢ iR IS HIEST wEst gt
2| 40 |5222TP00400 | 5220PF00404 (—eclEDOT L ReclllIN6S 1 5oonneap400 | 5221SLO0560 | 522ILLO0S6L | S2RINGO0S6! | 522INGO0S6?
2 | 48 | 52227P00480 | S220PFO0484 (—ocEIer I RetlHBES F5aanne0480 | 5221SL00S60 | 522ILLO0SE! | S22INGO0S6! | 52RING0S62 oBeas
3 | 48 | 5222TPO0480 | 52R0PF00485 == Nererdt PR 5pp0NC00485 | 5221SL00560 | 5221LL00S61 | 522INGO0S6! | 522INGO0S62 |y
3| 56 | 5220TP00S66 | 5220PFO0564 (el elllF6S 1 5a59ne00560 | 5221SL00560 | 522ILL00SE! | S22INGO0S6! | 522ING0S62
3| 64 | 5220TP00644 | 520PFO06a4 ettt el F5o09ne00640 | 5221SL00560 | 5221LLO00SE! | S22INGO0S6L | 522ING0S62




|
w
"

FTD7000-0-0 OOOW FTD7000 GAUGE PARTS LIST
FTD7000-0- OOOW
Main Parts
RS S
N 2= ﬂ’ﬁ
3\ )
\ Presser Main Diff
84\ 7\ |Throot plate| foot asm | feed dog | feed dog |Needle clamp|Upper looper|Lower looper | Needle guide [Needle guide| Needle
Needle\ SR B | e | EbETE S RS | THESSY | EmEst st st
3| 56 [5220TP00S68 | 5220PF00S64 (—EINEE - ScdIHE3 1 5p57N000560 | 5221SLO0SE0 |52RILL00S6! |5R2INGO0SE! |S2RINGO0S62 | UY1P8GAS
3| 64 |5220TP00646 | 5eP0PF00644 (el L occIHt 1§ 5057N000640 | 5221SL00560 |522ILL00SE! |SRPINGO0SE! |S22INGooss2 | # 1
FTD7000-0-0 JOOL
FTD7000-0- OOL
Main Parts
U <s
‘ 2z
A\ \? > s
3\ )
\ Presser Main Diff
E¥\ =\ [Throat plate| foot qsm | feed dog | feed dog |Needle clamp|Upper looper|Lower looper | Needle guide [Needle guide| — Needle
Needle\ mm IE B | e | Bt $tE e | Tasesy | mpEst st st
2 | 40 | 5222TP00402 |5220PF00404 [—ocltDUBO - ReelDFOEd 1 5o00NC00400 | 5221SL00560 | 52RILL00S6L | S2RINGO0S6! | 522ING00S6?
2 | 48 | 5222TP00481 |S220PFo04g4 (—CelFURST L oClIMOS 1 5000Nc0p480 | S221SL00S60 | 522ILLO0S6L | 52RINGO0S6! | S2RINGO0S62
3| 48 | 5222TP00481 |5220PF00485 il oClIFIIS6S 1 5000NC00485 | 5221SL00560 | 5221LL00S6L | SRINGO0S6! | 52RING0S6? UYfEi[fAS
3 | 56 |5222TP00S60 |5220PF0564 (—CEIFO6T L SCIIFO0SES 1 5007NC00560 | 5221SL00560 | 522ILLO00S6L | 522INGO0S6! | S2RING00S62
3| 64 | 5222TP00640 |5220PF00644 —ccltlede L ooclIFIE F5557NC00640 | 5221SL00560 | 5221LL00S6L | SR2INGO0S6! | 52RINGO0S62




|
o
T

FTD/000-0-0 LJOIOIS

FITD7000 GAUGE PARTS

LIST

FTD7000-0- OOOS
Main Parts
Pk ‘
z 2
L\ \ > @ T
©O\ET . .
Presser Main Diff ,
#\ g5\ |Throat plate| foot asm | feed dog | feed dog |Needle clomp|Upper looper|Lower looper | Needle guide | Needle guide |  Needle
Needle'\ mm g19R JERHA TR RIEETREY g iR T iERRsh AIEST wEst £t
3| 56 | 5260TP00S60 | 5220PF00564 (eI SCC8DHEY 1 5p07N000560 | 5221SL00S60 | 522ILL00S6! |5R2INGO0SE! | SPRINGO0S6R |UYIRBGAS # 11
FTD7000-0-0 OOOS3
FTD7000-0- OOOS3
Main Parts
E2E B
o\ \F i
CO\Ef . .
Presser Main Diff .
#\ g5\ |Throat plate| foot asm | feed dog | feed dog |Needle clampiUpper looper|Lower looper | Needle quide |Needle guide | — Needle
Needle'\ mm $185 ER ESyicl: B il ¢t Labgsn | TR FIE-53) Bt gt
3| 56 | 5260TP00S6L | 5220PF00564 [—ocBHIET - ecBIHIRE0 1 5059NC00560 | S221SLO0S60 | 52RILLO0S6! |SRRINGO0S6! | SRRINGO0S6R |UYIPBGAS # i




|
o
T

FTD/000-0-0JOICIM /KI002

FITD7000 GAUGE PARTS LIST

Main Parts
B ‘
Tt \?/ @ e
&t
i) - -
Presser Main Dif f ,
L\ g5\ |Throat plate| foot asm | feed dog | feed dog |Needle clamp|Upper looper | Lower looper | Needle quide | Needle guide| — Needle
Needle '\ mm $19R JERA TEATE BIXATRES ¢ RS RS At 1wt gt
1| 56 | 5222TPO0S69 | SRROPFO0S64 e 0oebmm I I0d 1 5p07NC0560 | 52R1SL00S60 | 5PPILLO0S6! | SPPINGO0S6! | 5RPINGO0S6R |  Y128GAS
1 | 64 | 5220TP00647 | Se20Pr 00644 et eI 1 5007NC00640 | 5221SL00S60 | 52RILL00S61 | 5PRINGO0S6! | 52RING00S6R | # I
*OPTION-MAKE TO ORDER
FTD7002-0-2 00M
Main Parts
SR
2
i) n
v Presser - Diff Lower looper| Lower looper
B \g5 \ |Throat plote | foot asm | feed dog | feed dog |Needle cloamp| — (Right) (Left) | Needle guide| Needle
Needle \ mm &R BRRA] FIXTES BhXTHES & 88 N5HRE0 (5) | Notrid (/)|  BESEf i)
P | 48 |5221TP02480|5221PF 02480 eSS NIEA— 5001NC02480| S221LL02641| 5221LL02640|5221ING02640 | UY128GAS #11
o | 64 |5221TP02640|5221PF 026 40— L SEelP6) I 5501NC02640| 52211102641 |522ILLO2640|522INGO2640| UY128GAS #11




FTD/002-0-248M/KI002

PARTS

LIST

FITD7000 GAUGE

Main Parts
BB | &
= @ @
v Presser Main Diff Lower looper| Lower looper
2 \gp Throot plote |  foot asm feed dog feed dog | Needle clamp (Right) (Left) Needle quide Needle
Needle \nn $H8R A2 TR | ElXE ST | TREGE) | TREN )| HEst £t
2| 48 |5221TP02481|5221PF 02480 AL SSEHIA i 5001NC02480| 521LL02641| 5221LL02640|5221ING026 40| UY128GAS #11
FTD7002-0-200M/TCI 08
Main Parts
ESEA
T
BT n
¥ Proscer | Diff Lower looper| Lower looper
B \g5 \ |Throat plote | foot asm | feed dog | feed dog |Needle cloamp| — (Right) (Left)  |Needle guide|  Needle
Needle \ mm Bk BRG] EEmE | BIEMmE B8 | TSR0 (h) | TSR %8 B
P | 64 |5221TP02642|5221PF 02640 IS e IIEL— 5001NC 026 40| 5221LL02641| 5221LL02640|5221ING02640 | UY128GAS #11




|
o
&

FTD/7002-1-364M

FITD7000 GAUGE PARTS LIST

Main Parts
EZEA
2
BT n
. Precser Dief Lower looper|Lower looper| Lower looper
2 \gp Throat plote| foot asm feed dog Needle clamp| (Right) (Medium) (Left)  |Needle guide|  Needle
Needle \ mm BTk BRRD BlXEmEs B8 | TR (6) | TR () | TRSE(E )| B8 B
3| 64 |5221TP0R641 | 5221PF0R641 PN el INIE 1 5001NCR641 | 52211 L0641 | 52RILLOR642 | 5221LL02643| 522ING02641 | UY128GAS k11
FTD7002-A-248M
Main Parts
2] @ @
et ‘
AW ~>
v Presser Main Diff Lower looper| Lower looper
2\ Throot plate |  foot asm feed dog | feed dog |Needle clamp|  Right) (Left) | Needle quide| Needle
Needle \nn $t8R 23] ke | BIXTE ST | THRSN(H) | TR (L) %t 3]
p | 48 |5221TP02480(5221PF 02481 AR LSS NIEA 1 5001NC 02481 | 5221LL02641| 5221LL02640|5221ING026 40| UY128GAS #11




FTD/002-A-248M/K1002

FID7000 GAUGE

PARTS LIST

|
W
ki

Main Parts
Fia
=i '
Bt \gy \/
¥ Preccor Main Diff Lower looper| Lower looper |
2 \gp Throot plote |  foot asm feed dog feed dog | Needle clamp (Right) (Left) Needle quide Needle
Needle \mm $188 B AT i S | THRNGE)| TR (E)| st gt
2| 48 |5221TP02481 |5221PF 02481 et eIt _15501NC02481|5221LL0R641 |5221LL02640|522ING02640| UY128GAS #11
FTD7003-0-00000M
FTD7003-0-TJ0O0CM
Main Parts
ESE NN
e % A z
= 4 /\-/
B\ g ' |
\ Presser Main Diff .
2\ g5\ |Throat plate| foot asm feed dog | feeq dog | Needle clamp|Upper looper | Lower looper | Needle quicle | Needle guide Needle
Needle '\ mm $19R JERAA FIATRER RIEETRER ¢HE SR bR AIEet ®Est gt
2 | 32 |5222TP03321 |5e2epro33el eIIIRee Rl 55o1ne15320
2 | 40 |5222TP03401 |Seeepro3dny et ee L RecllHIId Fohanncagan
3 | 48 |5222TP03482 | 5202PF034g0 [ IORe 1 pecll I3 | 5000NC00485 | 5221SL00560 | 5221LL00S6! | 522INGO0S6! | SR2INGO0S62 UYLB??AS
3| 56 |5222TP0356L |Seeepr03sel et e o Reclltbd §ooaa)eq0560
3| 64 |5222TP03641 |S222PF03641 e IIR6e el 1 goaanco0640




|
N
T

FTD/003-1-00J0ICIM
FTD/7003-1-0J00CIM

FID7000 GAUGE

PARTS LIST

Main Parts
Fia
©O\Ef - . .
Presser Main Diff ,
L\ 85\ |Throot plate| foot asm | feed dog | feed dog | Needle clamp|Upper looper | Lower looper | Needle guice Needle quide |  Needle
Needle'\ mm $19% BRI TR B ¢ RN TiERRsa AT w8t £t
2 | 32 | 5ee2TP0332t |5eeepro33pl el Ree NI 5051015300
2 | 40 |5222TP03401 |Se2eprogany —ee3tIINES L eI 1 500N 00400
3| 48 | SeeaTPu34se SeeepFO3gR |—Sco sty ypbESE 1 soanyondgs | S221SL00560 | Se2ILLOSe! | S2eINGOS6! | SeaiNGaisee | '
3 | 56 |5202TP0356! |5022PF03561 [t 1 ResS ISl | 5059nc00560
3| 64 |5222TP03641 |S220Pr03641 eI IS Rl IO 1 5o07)c 00640
FTD7008-2-0100M
Main Parts
F]R
T4t ‘ z2
i . .
Presser Main Diff .
2\ g5\ |Throat plate| foot asm feed dog | feeq dog | Needle clamp|Upper looper | Lower looper | Needle quicle | Needle guide Needle
Needle '\ mm STAR JERAA FIATRER RIEETRER ¢HE SR bR AIEet ®Est gt
1| - |5208TP08000 | Seesprogony e lBUL B0 | 5507000560 | S5221SL00560 | 522ILL00S6! | SPRINGO0S! | S22ING00S6? |UY1PBGAS Hil




|
=N
T

FTD/010-0-388M/KI002

FID7000 GAUGE

PARTS LIST

Main Parts N
)
B | < D @ @ @
B 3 Ve
&t .
. Preccer: Main Difs Lower: looper | Lower looper | Lover looper |
20\ 25\ |Throot plate | foot asm | feed dog feed do Needle clomp | Upper looper |  (Right) (Medlium) (Left) Needle quide Needle
Needle\ nm\| 15k eSS s ST | RS [THERe(HE) TEEe(h ) Tisns)  #%lst st
1| 88 |5221TP10881 | 52R1PF10880 = oehmmrmse OOl SppINCI0880 | 52P1SLI0S60 | 522ILL0P64T | 52RILLO640| 52R1LL10880 | SPRINGI0BSO | UYIP8GAS 11
*OPTION-MAKE TO ORDER
FTD7011-0-0 OO
FTD7011-0- OOOM
Main Parts
TR ‘
A\ =3 =
B\ g .
Presser Main .
2\ g5\ |Throat plate| foot asm feed dog | feeq dog | Needle clamp|Upper looper | Lower looper | Needle quicle | Needle guide Needle
Needle'\ mm $19R JERAA TR RIEETRER ¢HE iR bR AIE st ®Est gt
2 | 40 |52227P00401 | 5ee2pF1t40 (—CElEN0A - oetlDFUE 1 5oo0Nc00400 | S221SLO0SE0 | SRR1LLO0SE! |SRRINGO0SE!  |S2RINGO0S6R
2 | 48 |52207P00484 | Seeeprit4gy (celtlel HcdlH OGS F5o50Ne00480 | 5221SL00S60 | SR2ILL00S6! |SRRINGO0S6! |S2RINGO0S62 | UYI28GAS
3| 56 |5220TP00S64 | 5222PF11S60 (—celtles o RedlIOIO6S 1 5059Nc00560 | 5221SL00S60 | 5221LL00S6! |52RINGO0S6!  [S52RING0S62 # 1
3| 64 |5220TP00642 | SeeepF11640 (ccltllote L RodIHIBE F5o59nc00640 | 5221SL00S60 | S22ILLO0S6! |522INGO0S6! [S52RINGO0S6R




|
=N
e

FTD/013-0- LILIEIM

FID7000 GAUGE

PARTS LIST

Main Parts
Fia
&t - -
Presser Main Diff ,
U\ 85\ |Throot plate| foot asm feed dog | feed dog | Needle clomp| Upper looper| Lower looper| Needle quicle | Needle gquide Needle
Needle) mm $19R BRI TR BT ¢ iR TS AT w8t £t
2 | 40 [5222TP13403 | 5220PFO0404 (IOl o 3cllHINOS 15050NC00400 | S221SLO0S60 | 5RRILLO0S6! | SRRINGO0S6! | SRRINGO0S6R
2 | 48 |5222TP13483 | 5220PF00484 [—CEEIO6L - 3ceH 63 1 5000Nc00480 | 5221SL00560 | 5221LLO0SE! | S22INGO0S6! | 52RING06? PRCAS
3| 48 [52221P13483 | SRROPF00485 """ emmeman= 2 —) 5220NC00485 | 5221SL00S60 | SeRILLOSE! | S22INGO0S6! | SRRINGO0S62 |
3 | 56 [5202TP13563 | 5220PFO0564 (el lOSl o 3cel 063 1 5059Nc00560 | S52R1SLO0SE0 | 5R2ILLO0S6L | SR2INGO0S6! | 5RPINGO0S6R
3| 64 |5220TP13643 | 5220PF00644 [—2EAS e IIOAS 15059N00640 | S221SL00560 | 522ILLO0SE! | SR2INGO0S6! | S2RING0S6?
FTD7013-1- OOOM
Main Parts
F]R
==l \
B\ ) N~ 2
\ Presser Main .
2\ g5\ |Throat plate] foot asm feed dog | feeq dog | Needle clanp| Upper looper| Lower looper| Needle quicle | Needle guide Needle
Needle) mm $15R JERAA FIATRER RIEETRES ¢HE &R TR AIE st ®Est gt
2 | 40 |5222TP13404 | Se20Pr00404 (—EEl DL Rl 1 5oo0nc00400 | S221SL00S60 | 5221LL00S6! | 522ING00S6! | SRRINGO0S6?
2 | 48 | 52227P13484 | 5220PF 00484 IS RLlISRT 1 5o50NC00480 | S221SL00560 | 5RRILLO0SE! | SR2INGO0S6! | 52RINGO0S6R
3| 48 | 5022TP13484 | 5220PF 00485 [—2CCINREL - RCllIISR0 1 5a00NC00485 | 5221SL00560 | 522ILL00SE! | S22INGO0S6! | 52RING0S6 UYLB??AS
3| 56 |5222TP13564 | 5220PF 00564 [—ELERelISRD 1 5o59N000560 | S221SL00560 | 5RRILLO0SE! | SRRINGO0S6! | 52RINGO0S62
3| 64 | 5022TP13644 | 5220PF00644 [—CC006Ie (RIS 5a09Nc00640 | 5221SL00S60 | 52RILLO0SE! | SRRINGO0S6! | 5PRING0S6?




|
=N
7

FTD/013-2- OLICIM

FID7000 GAUGE

PARTS LIST

Main Parts
&t - -
Presser Main Diff ,
L\ 85\ |Throot plate| foot asm feed dog | feed dog |Needle clomp| Upper looper | Lower looper: | Needle quide | Needle gquide Needle
Needle '\ mm $19R BRI TR BT ¢ iR TiERRsa AT w8t £t
2 | 40 | 52e2TP13402 | 5e20PF0404 [—ecltleL sl 0 5oo0NC00400 | 5221SLO0S60 | 522ILLO0S6! | SRRINGO0S6L | SRRINGO0S6?
2 | 48 | 5022TP13482 | 5220PrO0484 —ISES L oSEIHRS | S5o00NC004g0 | 5221SL00S60 | 5221LL00S6! | SR2INGO0S6L | S2RING00S62
3| 48 | 52221P13482| 5220PF 00485 [ IREL 32RO T 5000N000485 | 5221SL00560 | 52RILLO0S6! | S2RINGO0S6! | 522ING00S62 UYfEi?AS
3 | 56 | 5222TP13562| 5220PF0564 el D0l el 63 | 5009Ne00560 | 5221SL00560 | 5221LL00561 | SR2INGO0S6L | SRRINGO0S6?
3| 64 | 5222TP13642 | Se0PFO0644 et INeA LSOt F5o09NC00640 | 5221SL00S60 | S2R1LLO0S6! | SRRINGO0S6L | S2RING00S62
FTD7015-0-0232M
Main Parts
Fir
AANG % =
Bt Presser Main
20\ g5\ |Throat plate| foot asm feed dog | feeq dog | Needle clamp|Upper looper | Lower looper | Needle quicle | Needle guide Needle
Needle\ mm $19R JEEH B Nifl) BIEETRER STH RS TGRS AIEet ®Est gt
o | 32 | 5221TP15320 | Se21pri53p (—elBSL el 1 5951N015320 | 5221SL00560 | 5221LL00S6! | S22INGO0S6! | S2RINGO0S62 | UY12BGAS #it




FTD/060-0-40J0IM

FID7000 GAUGE

PARTS LIST

Main Parts
PR
=i " =
Bt n \9/
- Presser Main Diff ,
8\ g5\ |Throat plote| foot asm | feed dog | feed dog [Needle clamp|Upper looper|Lower looper | Needle guide | Needle guide| — Needle
Needle\ mm $1ix R TR BT SHE iR TS At w8t gt
x| 4 |52 |50e7TP60520 | SeetPre0sel et oedlIHOt sananceo5et | 5221SL00560 | 52RILLO0S6! | 52RINGO0SE! | SRRINGO0S6R
4| 56 |5227TP60560 | Se21PFe056! —cCltlete L ooclIFO0E 1§ so0aNc0561 | 5221SL00S60 | 52RILL00SE! | 522INGO0S6! | S2RINGO0S62 | MY1014B
4 | 60 |5227TP60600 | Se21PFe0601 —ccltllete - oocllHIE 1 sooanee0601 | 5221SL00S60 | 5RRILL00SE! | S22INGO0S6! | SeeiNcoosee | # 1
4| 64 |5227TP60640 | SoRIPFE06a1 [—ocRUEde L oot IO0OE |5a08nch0641 | 5221SL00560 | 52R1LL00S6L | 52RINGO0SE! | 5RPINGO0S6R
*OPTION-MAKE TO ORDER
FTD7060-0-400M /KI002
Main Parts
Fir
T | S §§§ =
&t . .
Presser Main Diff .
S| Throot plote| foot asm feed dog feed dog | Needle clanp| Upper looper| Lower looper| Needle quicle | Needle guide Needlle
Needle\ mm $19R JEEH FEATRE BIERER STH RS TGRS AIEet ®Est gt
% | 4 | 52 |5208TP605e4 | Se1PF60g DI eI 1 sa0aNce0521 | 52215100560 | 52RILL00S6! | S2RINGO0S6! | SRRINGO0S6?
« | 4 |56 |5208TP60S64| See1Pre0ss! (ecltiledte o oCclHIB | sooanea0set | 5221SL00S60 | S2R1LLO0S6! | SRRINGO0S6! | S2RINGO0S62 |  MY1014B
% | 4 |60 |5228TP60604 | See1Prene0r (—eeltbede o octlIF06AS 1 5onanca601 | 5221SL00560 | 5221LL00S6! | 522INGO0S6! | S2eiNGoose | ¥ I
w | 4 | 64 |5208TP6o0644| See1PFe064t (RecltiNe o oCtHIIB | Sooancap4t | 5221SL00560 | 52R1LL00S6! | SRRINGO0SE! | S22INGO0S6R

xOPTION-MAKE TO ORDER




FTD/060-0-464H

FID7000 GAUGE

PARTS LIST

Main Parts
PR
=i " e
8t &t \9/ :
g Presser Main Diff ,
8\ g5\ |Throat plote| foot asm | feed dog | feed dog |Needle clamp| Upper looper| Lower looper| Needle guide |Needle guide|  Needle
Needle\ mm STAR R TR il SHE iR TS At w8t gt
5221FD00646 | S221DFO0643 MY1014B
4 | 64 | 5228TP6064S | 52RIPFE064! 5228NC60641 | 5221SL00560 | 5221LL00S61 | 522ING00S6! | 5RRINGO0S6R
02210G00221 # 14
FTD7069-4-000M
Main Parts
B %
S i
il R '
a Presser Main Diff ,
4| Throot plate| foot asm | feed dog | feed dog |Needle clamp|Upper looper |Lower looper | Needle guide |Needle quide|  Needle
Needle\ mm $15R JEEH FEATRE BIEEER STH RS TGRS AIEet ®Est gt
> | 32 | 52081P69321 | 5P8PF693R1 [—EEI DR eI OIEL | 5p01NC15320 | 52PISLO0SE0 | 5PRILLO0S6! | 5RPINGO0S6! | SPPINGO0S6?
5 | 40 | 5208TP69401 | 52P8PFE940N —E0 202 eSOl 1 5po0NC 0400 | 52R1SL00SE0 | SPRILLO0SE! | 5RPINGOS6! | SPRINGO0SER
5 | 48 | 5208TP69481 | 52P8PF69481 [—E020R0 i Re IO 1 5p00N000480 | 52P1SL00S60 | 5PRILLO0S6! | SPPINGO0S6! | 5PRINGO0S6R |  UYIPBGAS
7| 56 | 5208TP69561 | 52P8PF6956] E022e eIl 1 5p07NC0560 | 52P1SLO0SE0 | 5PRILLO0S6! | SPPINGOS6! | SeRiNGoosee | * 1
7| 64 | 5208TP69641 | 5228PFE641 20 P2 me I ON L 5007NCOD640 | 521SL00S60 | 5PRILLO0SE! | 5RPINGO0S6] | SRPINGO0SER




FTD/7069-4-00JCIL

FID7000 GAUGE

PARTS LIST

Main Parts
ESE:A % 2
it Presser Main Diff ,
£ Throat plate| foot asm | feed dog | feed dog |Needle clomp|Upper looper |Lower looper | Needle guide |Needle quide|  Needle
Needle\ mm $19% R TR Pl SHE RS TS RISt w8t gt
p | 32 | 5228TP69323| 5228Pr69321 et iRl Recblbel | 5a51N015300 | 5221SL00560 | 52RILLO0S6L | 5RRINGO0S6! | 52RINGO0S62
o | 40 | 5208769403 | 5228PF69401 —ECBIOROL L eCOI6II0 1 5o00N000400 | S221SL00S60 | 52RILLO0S6L | 522INGO0S6! | 522ING00S62 PREAS
3 | 56 | 52P8TP69963| 5228PF69561 S Ree et 0 5007N000560 | 5221SL00560 | SRPILLO0S6L | SRPINGO0S6I | 5RPING00SER | 4 1
3| 64 | 5208TP69643| 5228PF 69641 o8 DREL L RecBNODO) | 5007N000640 | S221SL00S60 | 52RILLO0S6L | SRRINGO0SE! | S2RINGO0S6?
FTD7069-5- O0OM
Main Parts
Bk %
ot ZHt =
it Presser Main Diff ,
4| Throot plate| foot asm | feed dog | feed dog |Needle clamp|Upper looper |Lower looper | Needle guide |Needle quide|  Needle
Needle\ mm $19R JEEH FEATRE BIEETRER STH RS TGRS AIEet ®Est gt
5228FD696! | 5228DF69325 UY128GAS
? | 32 |5228TP69325| 5228PF 69325 e 522INCIS320 | 5221SL00560 | 52R1LLOS6! | S2RINGOOS6I | S22INGO0S62 |~




|
N
T

FTD/7069-601-LJ0ICIM

FID7000 GAUGE

PARTS LIST

Main Parts
PR SR
e % g =3
il &t |
g Presser Main Dif f
) Throat plate| foot asm | feed dog | feed dog |Needle clomp|Upper looper |Lower looper | Needle guide |Needle quide|  Needle
Needle\ mm $19% R TR Pl SHE iR TS At w8t gt
5 | 32 | 52081P69321 | 52P8PF693R1 —E 22Ol 1 501015320 | S2PISL00S60 | SPRILLO0SE! | SRRINGOS6! | SRRINGO0SER
5 | 40 | 5208TP69401 | S2P8PF69401 200038 RelORED { 5000N000400 | 5221SL00560 | SRRILLO0SET | 522INGOS61 | S2RINGO0S6R
5 | 48 | 5208TP69481 | 52P8PF69481 [—E0200 eSO 1 5pp0N00480 | 52R1SL00S60 | SPRILLO0S6I | SPPINGO0S6! | 5PRINGO0S6R |  UYIR8GAS
1| 56 | 5208TP69361 | 52P8PF6956] 202 e el 1 5p07NCO0560 | 52P1SL00S60 | 5PRILLO0S6! | SRPINGO0S6! | SeRiNGoosee | ¥ 1
7| 64 | 5208TP69641 | 5228PFEI641 L0202 e IOl 1 5p07NCO0640 | 52R1SL00S60 | SPRILLO0SE! | 5RPINGO0S6! | SPRINGO0SE?
FTD7069-60-000L
Main Parts
Sk %
= z>
o §:1¢ a
. Presser Main Diff
£ Throot plote| foot asm feed dog | feeq dog | Needle clamp|Upper looper | Lower looper | Needle quicle | Needle guide Needle
Needle\ mm $15R JEEH FEATRE BIEEER STH RS TGRS AIEet ®Est gt
2| 32 | 5208TP69323| 5228PF 69301 LB DREL L REcBINOIID | 5p01N015320 | 52215100560 | 52RILL00S6L | 52RINGO0SE! | S2RINGO0S6R
2| 40 |5228TP69403 | 5228PF69401 [ IeREl 1 Re6el | 5a50N000400 | 5221SL00560 | 52RILLO0S6L | 5RRINGO0S6! | 52RINGO0S62
3| 56 | 5208TP69563| 5228PF 69561 2B DREL L RecBINODO) 1 5007N000560 | 52215100560 | 52RILL00S6L | 52RINGO0SE! | S2RINGO0S6R UYf?{EAS
3| 64 | 5228TP69643| 5228PF69641 oS IeREL 1 RelROY | 5059N000640 | 5221SL00560 | 5RRILLO0S6L | 5RRINGO0S6! | 52RINGO0S62




FTD/069-70-0UJ0CIM

FID7000 GAUGE

PARTS LIST

Main Parts
Sk @ g
2 2
&t R ‘
a Presser Main Diff ,
£ Throat plate| foot asm | feed dog | feed dog |Needle clomp|Upper looper |Lower looper | Needle guice |Needle quide|  Needle
Needle\ mm $19% R TR il SHE iR TS At w8t gt
5028FD69561 |  522BDF69325 UY128GAS
2| 32 | 5228TP69325| 5228PF69325 oo 522INC15320 | 52215100560 | S22ILLO0S6! | 522INGO0S6! | S22INGOose2 |~
FTD/200-0-00JCICIH
FTD7200-0- OOOH
Main Parts
Fi ‘
LA\ @ =
it Presser Main Diff ,
8\ g5\ |Throat plote| foot asm | feed dog | feed dog |Needle clampiUpper looper|Lower looper | Needle guide | Needle guide| — Needle
Needle\ mm $19R JEEH B Nifl) BIEETREE STH RS TGRS AIEet ®Est gt
3| 56 | 5220TP00S67 |5220PF 00563 —clDOe8 el INEL 1 5557Ne00560 | 5221SL00560 | 522ILL00S6! | S2RINGO0S6! | S2RINGO0S6R | UY1P8GAS
3| 64 |5220TP00645 |5220PF00643 et el 5oaonc00640| 5221SL00S60 | S2RILLO0S6! | S2RINGO0S6! | Se2INGO0S62 | # 14




	ftd7000 P q.pdf
	P5 q.pdf
	P5 ok.pdf
	P5.pdf
	CONTENTS
	P1
	P1中性
	P2
	P3
	P4
	P5
	P6
	P7
	p8
	P9
	P10
	P11
	P12
	P13
	P14
	P15
	P16
	P16中性
	對照檢索
	零件冊檢索表
	FT7000&FTD7000差異對照表



	ft7000 p10~p11 q.pdf
	p10~p11.pdf
	p0
	P1
	P2
	P3
	P4
	P5
	P6
	P7
	P8
	P9
	P10
	P11
	P12
	P13
	P14
	P15
	P16
	對照檢索
	零件冊檢索表


	P13 q.pdf
	P13.pdf
	CONTENTS
	P1
	P1中性
	P2
	P3
	P4
	P5
	P6
	P7
	p8
	P9
	P10
	P11
	P12
	P13
	P14
	P15
	P16
	P16中性
	對照檢索
	零件冊檢索表
	FT7000&FTD7000差異對照表


	P15 q.pdf
	P15.pdf
	CONTENTS
	P1
	P1中性
	P2
	P3
	P4
	P5
	P6
	P7
	p8
	P9
	P10
	P11
	P12
	P13
	P14
	P15
	P16
	P16中性
	對照檢索
	零件冊檢索表
	FT7000&FTD7000差異對照表




